
 
 
 
 
 
 

 

 
 

Sustainability in the Craft Brewing Industry: 

An Analysis of Tertiary Wastewater 
Treatments 

 
 

 
 
 

A Senior Project 

Presented to 

The Faculty of the Liberal Arts and Engineering Studies Department 

California Polytechnic State University, San Luis Obispo 
 
 
 
 
 

In Partial Fulfillment 

of the Requirements for the Degree 

Bachelor of Arts 

in 

Liberal Arts and Engineering Studies 
 
 
 

By Jessica Uibel 

March 2015 
 



2 | P a g e  
 

Table of Contents__________________________________________________ 
 

Introduction……………….……………………….…………………………………………………..…...………………….……….3 
Deliverables………………...…………………………………………………………………….…………………………..………...4 
Literature  and  Technology  Review………………………………………...………………………………..….…………….5 
[...]
The Brewers Association had four recommendations for minimizing water used in evaporative 
coolers: (1) Maximize the cycles of concentration, as many systems only operate at two-four 
cycles, even though six cycles may be possible (2) routinely survey the coolers to inspect for 
leaks or water losses (3) promptly replace or repair poorly operating blowdown valves, and (4) 
ensure the make-up water tank  is  never  overflowing  (“Brewers”). 

   
     Steam Generation 
The  Brewer’s  Association  recommends  maximizing  steam  generation  by  (1)  routinely  inspecting  
for leaks and promptly repairing any findings (2) properly insulating steam and condensate 
pipes to decrease steam requirements and heat loss (3) if possible to return condensate, 
ensuring the return in maximized and recovered for reuse. 

 
For other best practices suggestions, consult the Brewers Association Water and Wastewater: 
Treatment/Volume Reduction Manual. 

 
 



36 | P a g e  
 

Appendices_________________________________________________________  
 

Appendix A: Title 22 Regulations 
 
California Code of Regulations, Title 22 Social Security - Division 4 Environmental Health - 
Chapter 3 Water Recycling Criteria - Article 3 Uses of Recycled Water - Section 60306 Use of 
Recycled Water for Cooling 
 

(a) Recycled water used for industrial or commercial cooling or air conditioning that 
involves the use of a cooling tower, evaporative condenser, spraying or any 
mechanism that creates a mist shall be a disinfected tertiary recycled water. 

(b) Use of recycled water for industrial or commercial cooling or air conditioning that 
does not involve the use of a cooling tower, evaporative condenser, spraying, or any 
mechanism that creates a mist shall be at least disinfected secondary-23 recycled 
water. 

(c) Whenever a cooling system, using recycled water in conjunction with an air 
conditioning facility, utilizes a cooling tower or otherwise creates a mist that could 
come into contact with employees or members of the public, the cooling system shall 
comply with the following: 
(1) A drift eliminator shall be used whenever the cooling system is in operation. 
(2) A chlorine, or other, biocide shall be used to treat the cooling system recirculating 

water to minimize the growth of Legionella and other micro-organisms. 
 
California Code of Regulations, Title 22 Social Security - Division 4 Environmental Health - 
Chapter 3 Water Recycling Criteria - Article 3 Uses of Recycled Water - Section 60307 Use of 
Recycled Water for Other Purposes 
 
Recycled water used for the following shall be disinfected tertiary recycled water, except that 
for filtration being provided pursuant to Section 60301.320 (a) coagulation need not be used as 
part of the treatment process provided that the filter effluent turbidity does not exceed 2 NTU, 
the turbidity of the influent to the filters is continuously measured, the influent turbidity does 
not exceed 5 NTU for more than 15 minutes and never exceeds 10 NTU, and that there is the 
capability to automatically activate chemical addition or divert the wastewater should the filter 
influent turbidity exceed 5 NTU for more than 15 minutes: 

(1) Flushing toilets and urinals, 
(2) Priming drain traps, 
(3) Industrial process water that may come into contact with workers, 
(4) Structural firefighting, 
(5) Decorative fountains, 
(6) Commercial laundries, 
(7) Consolidation of backfill around potable water pipelines, 
(8) Artificial snow making for commercial outdoor use, and 



37 | P a g e  
 

(9) Commercial car washes, including hand washes if the recycled water is not heated, 
where the general public is excluded from the washing process. 

(b) Recycled water used for the following uses shall be at least disinfected secondary-23 
recycled water: 

(1) Industrial boiler feed, 
(2) Nonstructural firefighting, 
(3) Backfill consolidation around nonpotable piping, 
(4) Soil compaction, 
(5) Mixing concrete, 
(6) Dust control on roads and streets, 
(7) Cleaning roads, sidewalks and outdoor work areas and 
(8) Industrial process water that will not come into contact with workers. 

(c) Recycled water used for flushing sanitary sewers shall be at least undisinfected secondary 
recycled water. 

Appendix B: Title 22 Definitions 
 

§ 60301.320. Filtered Wastewater 
"Filtered wastewater" means an oxidized wastewater that meets the criteria in subsection (a) 
or (b): 

(a) Has been coagulated and passed through natural undisturbed soils or a bed of filter 
media pursuant to the following: 

(1) At a rate that does not exceed 5 gallons per minute per square foot of surface 
area in mono, dual or mixed media gravity, up flow or pressure filtration 
systems, or does not exceed 2 gallons per minute per square foot of surface area 
in traveling bridge automatic backwash filters; and 
(2) So that the turbidity of the filtered wastewater does not exceed any of the 
following: 

(A) An average of 2 NTU within a 24-hour period; 
(B) 5 NTU more than 5 percent of the time within a 24-hour period; and 
(C) 10 NTU at any time. 

(b) Has been passed through a microfiltration, ultrafiltration, nanofiltration, or reverse 
osmosis membrane so that the turbidity of the filtered wastewater does not exceed any 
of the following: 

(1) 0.2 NTU more than 5 percent of the time within a 24-hour period; and 
(2) 0.5 NTU at any time 

 
§ 60301.225. Disinfected Secondary-23 Recycled Water 

“Disinfected  secondary-23  recycled  water”  means  recycled  water  that  has  been  oxidized  and  
disinfected so that the median concentration of total coliform bacteria in the disinfected 
effluent does not exceed a most probable number (MPN) of 23 per 100 milliliters utilizing the 
bacteriological results of the last seven days for which analyses have been completed, and the 
number of total coliform bacteria does not exceed an MPN of 240 per 100 milliliters in more 
than one sample in any 30 day period. 
 



38 | P a g e  
 

§ 60301.230. Disinfected Tertiary Recycled Water 
“Disinfected  tertiary  recycled  water”  means  a  filtered  and  subsequently  disinfected  wastewater  
that meets the following criteria: 

(a) The filtered wastewater has been disinfected by either: 
(1) A chlorine disinfection process following filtration that provides a CT (the product of 

total chlorine residual and modal contact time measured at the same point) value of 
not less than 450 milligram-minutes per liter at all times with a modal contact time 
of at least 90 minutes, based on peak dry weather design flow; or 

(2) A disinfection process that, when combined with the filtration process, has been 
demonstrated to inactivate and/or remove 99.999 percent of the plaque-forming 
units of F-specific bacteriophage MS2, or polio virus in the wastewater. A virus that 
is at least as resistant to disinfection as polio virus may be used for purposes of the 
demonstration. 

(b) The median concentration of total coliform bacteria measured in the disinfected 
effluent does not exceed an MPN of 2.2 per 100 milliliters utilizing the bacteriological 
results of the last seven days for which analyses have been completed and the number 
of total coliform bacteria does not exceed an MPN of 23 per 100 milliliters in more than 
one sample in any 30 day period. No sample shall exceed an MPN of 240 total coliform 
bacteria per 100 milliliters. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



39 | P a g e  
 

Appendix C: Paso Robles Municipal Code 
 
El Paso De Robles Code of Ordinances - Title 14 Water and Sewers - Chapter 14.10 Discharge 
of Industrial (Non-Domestic Waste) - Article II Prohibitions and Limits on Discharges - Section 
14.10.060 Local Limits, Parts A and B 
 
          

    
 
 
 
 
 

Appendix D: Flow Rates 
 
 

 
 

 
 

 

Month Usage�Units Usage�Gallons Usage�BBL Usage�Daily Cost
January 3342 2499816.0 80639.2 80639.23 19,223.40$���������������
February 3637 2720476.0 87757.3 97159.86 20,919.70$���������������
March 3257 2436236.0 78588.3 78588.26 18,736.10$���������������
April 3711 2775828.0 89542.8 92527.60 21,344.70$���������������
May 3512 2626976.0 84741.2 84741.16 20,203.40$���������������
June 4069 3043612.0 98181.0 101453.73 23,403.70$���������������
July 4202 3143096.0 101390.2 101390.19 25,608.50$���������������
August 3556 2659888.0 85802.8 85802.84 21,668.50$���������������
September 3358 2511784.0 81025.3 83726.13 20,463.40$���������������
October 0 0.0 0.0 - -$�������������������������
November 0 0.0 0.0 - -$�������������������������
December 0 0.0 0.0 - -$�������������������������
Total 32644 24417712.0 787668.1 806029.00 191,571.40$�������������
Average 3627.11 2713079.11 87518.68 89558.78 21285.71

Monthly/Daily�Water�Usage�2014

Constituent Concentration Limit  Constituent Concentration Limit 
Ammonia 20.0 mg/L  Zinc 4.00 mg/L 

Boron 5.00 mg/L  Sulfate 200 mg/L 
Cadmium 0.10 mg/L  Total Dissolved Solids (TDS) 1000 mg/L 
Chromium 3.70 mg/L  Sodium 200 mg/L 

Copper 0.30 mg/L  Chloride 150 mg/L 
Cyanide 0.01 mg/L  Biochemical Oxygen Demand 360 mg/L 
Nickle 1.90 mg/L  Total Suspended Solids 360 mg/L 

Molybdenum 1.10 mg/L  Oil and Grease 100 mg/L 
Selenium 0.27 mg/L    



40 | P a g e  
 

Appendix E: Sand Filtration Cost Table 
 
 



41 | P a g e  
 

References 

Boeker, Matthais. "Design & Operation of Open Channel UV Disinfection Systems."Hwea.org. 
Hawaii Water Environmental Association, 1 Mar. 2010. Web. 12 Mar. 2015. 

"Brewers Association Water and Wastewater: Treatment/Volume Reduction Manual. 
"Brewersassociation.org. Brewers Association. Web. 9 Mar. 2015. 

Bruni, Marco A. "Slow Sand Filtration." Sswm.info. Sustainable Sanitation and Water 
Management, 1 Jan. 2012. Web. 8 Mar. 2015. 

Cluff, C. Brent. "Slowsand/Nanofiltration of Surface Water." Http://arizona.openrepository.com. 
University of Arizona, 1 Jan. 1989. Web. 13 Mar. 2015. 

Fravel, Harold. "Understanding The Critical Relationship Between Reverse Osmosis Recovery 
Rates And Concentration Factors." Understanding The Critical Relationship Between 
Reverse Osmosis Recovery Rates And Concentration Factors. 8 Apr. 2014. Web. 13 Mar. 
2015. 

Hiusman, Laura. "Slow Sand Filtration." Who.int. World Health Organization, 1 Jan. 1974. Web. 
8 Mar. 2015. 

Izadpanah, Amir Abbas, and Asghar Javidnia. "The Ability of a Nanofiltration Membrane to 
Remove Hardness and Ions from Diluted Seawater." Www.mdpi.com/journal/water. 
Multidisciplinary Digital Publishing Institute, 23 Mar. 2012. Web. 12 Mar. 2015. 

Johns, Frank, Mark Lichtwardt, Paul Grundemann, and Deborah Gallegos. "Selection and 
Installation of a UV Disinfection System as a Retrofit to an Existing Wastewater Treatment 
Plant." Rmwea.org. Rocky Mountain Water Environment Association, 1 Jan. 2002. Web. 
13 Mar. 2015. 

LeChevallier, Mark, and Kwok Keung. "Removal Processes." Who.int. World Health 
Organization, 1 Jan. 2004. Web. 13 Mar. 2015. 

Li, Cang, Ehund Levy, and Peter Wang. "Nanofiltration — An Attractive Alternative to 
RO."Watertechonline.com. Water Technology, 13 Oct. 2010. Web. 13 Mar. 2015. 

"Membrane  Filtration  Technology:  Meeting  Today’s  Water  Treatment  Challenges.”  
Kochmembrane.com. Koch Membrane Systems, 1 Jan. 2013. Web. 13 Mar. 2015. 

Moody, Charles, Bruce Garrett, and Eric Holler. "Pilot Investigation of Slow Sand Filtration and 
Reverse Osmosis Treatment of Central Arizona Project Water." Usbr.gov. U.S. Department 
of the Interior Bureau of Reclamation, 1 Aug. 2002. Web. 8 Mar. 2015. 

"Nanofiltration and Reverse Osmosis (NF/RO)." Amtaorg.com. American Membrane Technology 
Association, 1 Feb. 2007. Web. 12 Mar. 2015. 



42 | P a g e  
 

O'Connor, Kathleen. "EVALUATION OF ULTRAVIOLET (UV) RADIATION DISINFECTION 
TECHNOLOGIES FOR WASTEWATER TREATMENT PLANT EFFLUENT." Nyserda,org. New 
York State Energy Research and Development Authority, 1 Dec. 2004. Web. 13 Mar. 2015. 

"Sand Filtration: Rapid versus Slow." Biosandfilter.org. Biosandfilter.org, 1 Jan. 2004. Web. 8 
Mar. 2015. 

Selecky, Mary, Bill White, and Gregg Grunenfelder. "Guidance Document: Slow Sand Filtration 
and Diatomaceous Earth Filtration for Small Water Systems." Doh.wa.gov. Washington 
State Department of Health, 1 Apr. 2003. Web. 9 Mar. 2015. 

Tchobanoglous, George, Franklin L. Burton, and H. David Stensel. Wastewater Engineering: 
Treatment and Reuse. 4th ed. Boston: McGraw-Hill, 2003. Print. 

"Tech Brief - Slow Sand Filtration." Nesc.wvu.edu. National Drinking Water Clearinghouse, 1 
June 2000. Web. 8 Mar. 2015. 

"Technology and Cost Document for the Final Ground Water Rule." Epa.gov. Environmental 
Protection Agency, 1 Oct. 2006. Web. 13 Mar. 2015. 

"ULTRAVIOLET DISINFECTION GUIDANCE MANUAL FOR THE FINAL LONG TERM 2 ENHANCED 
SURFACE WATER TREATMENT RULE." Epa.gov. Environmental Protection Agency, 1 Nov. 
2006. Web. 13 Mar. 2015. 

"UV Costs." Http://www.unh.edu/. University of New Hampshire, 1 Jan. 2001. Web. 12 Mar. 
2015. 

"UV Disinfection in the Food, Beverage and Brewing Industries." Hanovia.com. Hanovia, 15 May 
2012. Web. 13 Mar. 2015. 

"Wastewater Technology Fact Sheet Aerated, Partial Mix Lagoons." Water.epa.gov. United 
States Environmental Protection Agency, 1 Sept. 2002. Web. 8 Mar. 2015. 

"Wastewater UV Purifiers." Americanairandwater.com. American Air & Water. Web. 13 Mar. 
2015.  


